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2.1 
Base metal 
Osnovni materijal 

 
 

CHEMICAL COMPOSITION, % BASE METAL C Si Mn Pmax Smax Ni N Al V Cu 
LITERATURE DATA [3] ≤ 0,20 ≤ 0,60 1,00-1,70 0,030 0,025  ≤ 0,80 0,025  ≤ 0,020 ≤0,20 ≤ 0,07 TStE 420 MEASURED VALUES 0,18 0,30 1,47 0,017 0,005 0,22 0,016 0,023 0,13 0,02 

 

BENDING 
α = 180° BASE METAL 

YIELD 
STRENGTH 
Rp0,2, N/mm2 

TENSILE 
STRENGTH 
Rm, N/mm2 

ELONGATION 
A5, % 

CONTRACTION 
Z, % Transverse Axial 

TStE 420 LITERATURE DATA [3] min. 420 530-680 min. 19 min. 55 2,5a 3,5a 
Normalized state MEASURED VALUES 422 577 30 61,9 + + 

 

IMPACT STRENGTH KV, J 
TEMPERATURE, °C BASE METAL ROLLING DIRECTION 

20 0 -20 -40 -50 -60 
transverse 63 55 47 34 27 - 

LITERATURE DATA [3] axial 40 34 27 20 16 - TStE 420 
MEASURED VALUES [6] Laboratory result - transverse 261 257 245 182 55 - 

 

 
2.2 
Hardness tests on simulated specimens 
Ispitivanje tvrdoće na simuliranim uzorcima 
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2.3 
Impact strength tests on simulated specimens 
Ispitivanje udarne radnje loma na simuliranim uzorcima 

2.3.1 
Charpy – V impact tests  
Ispitivanje udarne radnje loma Charpy-V metodom 

∆

3 
Plan of Experiment 
Plan pokusa 

°
°

°
°
°
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∆
∆
∆
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3.1 
Simulation of the Welding Thermal Cycle 
Simuliranje toplinskog ciklusa zavarivanja 
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NUMBER TEST MARK Tmax, °C ∆t8/5, s Tz, °C  NUMBER TEST MARK Tmax, °C ∆t8/5, s Tz, °C 
1 S 101 1341 5 < 130  41 S 121 1354 25,6 < 150 
2 S 102 1344 5,2 < 130  42 S 122 1355 25,4 < 150 
3 S 103 1351 5 < 130  43 S 123 1355 25 < 150 
4 S 104 1344 4,8 < 130  44 S 124 1354 25,4 < 150 
5 S 201 1343 5,2 < 135  45 S 221 1358 25,6 < 145 
6 S 202 1340 5 < 135  46 S 222 1358 25,5 < 145 
7 S 203 1351 5 < 135  47 S 223 1368 25,6 < 145 
8 S 204 1339 5 < 135  48 S 224 1355 25,6 < 145 
9 S 301 1344 5 < 135  49 S 321 1363 25,6 < 145 
10 S 302 1349 5 < 135  50 S 322 1374 25,6 < 145 
11 S 303 1349 5,1 < 135  51 S 323 1369 25,1 < 145 
12 S 304 1367 5 < 135  52 S 324 1357 25,6 < 145 
13 S 401 1341 4,9 < 137  53 S 421 1357 25,6 < 145 
14 S 402 1352 5 < 137  54 S 422 1353 25,6 < 145 
15 S 403 1348 5 < 137  55 S 423 1358 25,6 < 145 
16 S 404 1342 5 < 137  56 S 424 1356 25,3 < 145 
17 S 501 1349 5,1 < 137  57 S 521 1360 25,6 < 125 
18 S 502 1348 4,9 < 137  58 S 522 1380 25,6 < 143 
19 S 503 1349 5 < 137  59 S 523 1381 25,8 < 131 
20 S 504 1351 5 < 137  60 S 524 1379 25,7 < 143 
21 S 111 1363 10 < 137  61 S 131 1350 51,2 < 160 
22 S 112 1360 9,9 < 137  62 S 132 1355 50,8 < 160 
23 S 113 1358 10 < 137  63 S 133 1351 50,8 < 160 
24 S 114 1363 10,1 < 137  64 S 134 1350 50,7 < 160 
25 S 211 1363 10,1 < 137  65 S 231 1357 51 < 160 
26 S 212 1359 9,6 < 137  66 S 232 1355 51,4 < 160 
27 S 213 1370 10,2 < 137  67 S 233 1352 50,8 < 160 
28 S 214 1365 10,1 < 137  68 S 234 1351 50,6 < 160 
29 S 311 1371 9,6 < 135  69 S 331 1356 51 < 160 
30 S 312 1378 9,6 < 135  70 S 332 1352 51 < 160 
31 S 313 1361 9,7 < 135  71 S 333 1352 51 < 160 
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NUMBER TEST MARK Tmax, °C ∆t8/5, s Tz, °C  NUMBER TEST MARK Tmax, °C ∆t8/5, s Tz, °C 
32 S 314 1360 9,8 < 135  72 S 334 1351 51 < 160 
33 S 411 1371 10,2 < 135  73 S 431 1352 51 < 160 
34 S 412 1371 10,2 < 135  74 S 432 1351 51,2 < 160 
35 S 413 1357 10 < 135  75 S 433 1360 50,8 < 160 
36 S 414 1355 10,1 < 137  76 S 434 1355 50,7 < 160 
37 S 511 1355 10,2 < 135  77 S 531 1351 51 < 156 
38 S 512 1355 10,2 < 135  78 S 532 1351 51 < 156 
39 S 513 1359 9,9 < 136  79 S 533 1352 50,9 < 156 
40 S 514 1359 9,9 < 136  80 S 534 1352 50,9 < 156 

 
≈
≈

Hardness HV 10 

Measurement TEST MARK 

1 2 3 4 5 6 7 8 Middle value 
of hardness 

S 101 (∆t8/5 = 5 s) 380 381 367 393 401 369 361 359 376 

S 102 (∆t8/5 =5,2 s) 373 361 363 388 391 365 355 354 369 

S 103 (∆t8/5 = 5 s) 375 377 369 388 394 366 353 356 372 

S 111 (∆t8/5 = 10 s) 348 346 343 389 391 343 341 339 357 

S 112 (∆t8/5 = 9,9 s) 340 339 334 380 378 334 333 331 346 

S 113 (∆t8/5 = 10 s) 328 329 340 382 388 353 343 342 351 

S 121 (∆t8/5 = 25,6 s) 279 283 281 300 302 287 280 284 287 

S 122 (∆t8/5 = 25,4 s) 281 285 285 299 306 283 281 281 288 

S 123 (∆t8/5 = 25 s) 279 280 283 300 303 280 281 279 286 

S 131 (∆t8/5 = 51,2 s) 245 247 253 270 269 243 249 241 252 

S 132 (∆t8/5 = 50,8 s) 249 244 250 256 258 245 244 248 249 

S 133 (∆t8/5 = 50,8 s) 243 247 250 259 261 244 247 249 250 
 

 
4 
Test Results 
Rezultati ispitivanja 
4.1 
Results of hardness tests on simulated specimens 
Rezultati ispitivanja tvrdoće simuliranih uzoraka 
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≈

≈
Hardness HV 10 

OZNAKA PROBE MEASUREMENT 

Measurement location 1 2 3 4 5 6 7 8 9 10 
Distance, mm 2 4 6 8 10 12 14 16 18 20 
S 501 (∆t8/5 = 5,1 s) 183 179 312 367 390 397 345 297 179 179 
S 502 (∆t8/5= 4,9 s) 181 182 303 355 393 401 358 305 181 183 
S 503 (∆t8/5 = 5 s) 180 178 308 351 398 417 349 310 180 178 
S 511 (∆t8/5 = 10,2 s) 177 177 253 343 383 376 341 279 183 181 
S 512 (∆t8/5 = 10,2 s) 181 183 249 331 380 394 342 266 179 183 
S 513 (∆t8/5 = 9,9 s) 180 179 260 339 388 391 335 259 183 180 
S 521 (∆t8/5 = 25,6 s) 179 179 221 264 312 306 254 230 179 179 
S 522 (∆t8/5 = 25,6 s) 180 178 229 271 308 313 259 233 183 180 
S 523 (∆t8/5 = 25,8 s) 178 177 231 279 302 300 263 227 177 180 
S 531 (∆t8/5 = 51 s) 179 183 221 244 251 255 236 221 177 177 
S 532 (∆t8/5 = 51 s) 183 180 225 247 259 261 243 223 181 183 
S 533 (∆t8/5 = 50,9 s) 177 180 219 241 261 263 239 220 180 179 

 



Influence of Cooling Time Δt8/5 on Welded Joint Properties of the Thermal Cycle Simulated TStE 420 Specimens                       M. Dunđer, I. Samardžić, Š. Klarić 

TECHNICAL GAZETTE 14 (2007)(1,2) 47-57 54 

 

∆

∆

 

 
4.2 
Results of impact strength tests on simulated 
specimens 
Rezultati ispitivanja udarne radnje loma simuliranih uzo-
raka 

∆
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Number Test mark ∆t8/5, s KV, J Test temperature, °C  Number Test mark ∆t8/5, s KV, J Test temperature, °C 
1 S 101 5 59 20  41 S 121 25 42 20 
2 S 102 5 58 20  42 S 122 25 46 20 
3 S 103 5 61 20  43 S 123 25 45 20 
4 S 104 5 56 20  44 S 124 25 43,5 20 
5 S 201 5 49 0  45 S 221 25 35 0 
6 S 202 5 47 0  46 S 222 25 32 0 
7 S 203 5 45 0  47 S 223 25 30 0 
8 S 204 5 52 0  48 S 224 25 29,5 0 
9 S 301 5 38 -20  49 S 321 25 24 -20 
10 S 302 5 37 -20  50 S 322 25 22 -20 
11 S 303 5 41 -20  51 S 323 25 25 -20 
12 S 304 5 49 -20  52 S 324 25 23 -20 
13 S 401 5 36 -40  53 S 421 25 18 -40 
14 S 402 5 33,5 -40  54 S 422 25 20 -40 
15 S 403 5 32 -40  55 S 423 25 19 -40 
16 S 404 5 35 -40  56 S 424 25 21 -40 
17 S 501 5 14 -60  57 S 521 25 10 -60 
18 S 502 5 18 -60  58 S 522 25 11 -60 
19 S 503 5 15 -60  59 S 523 25 9 -60 
20 S 504 5 13 -60  60 S 524 25 12,5 -60 
21 S 111 10 57 20  61 S 131 50 35 20 
22 S 112 10 48 20  62 S 132 50 32 20 
23 S 113 10 52 20  63 S 133 50 37 20 
24 S 114 10 55 20  64 S 134 50 36 20 
25 S 211 10 47 0  65 S 231 50 26 0 
26 S 212 10 45 0  66 S 232 50 28 0 
27 S 213 10 49 0  67 S 233  50 25 0 
28 S 214 10 46,5 0  68 S 234 50 27,5 0 
29 S 311 10 36 -20  69 S 331 50 17 -20 
30 S 312 10 40 -20  70 S 332 50 19 -20 
31 S 313 10 44 -20  71 S 333  50 21 -20 
32 S 314 10 39 -20  72 S 334 50 20 -20 
33 S 411 10 32 -40  73 S 431 50 10 -40 
34 S 412 10 34 -40  74 S 432 50 8 -40 
35 S 413 10 30 -40  75 S 433 50 8 -40 
36 S 414 10 32 -40  76 S 434 50 9 -40 
37 S 511 10 16 -60  77 S 531 50 6 -60 
38 S 512 10 13 -60  78 S 532 50 5 -60 
39 S 513 10 15 -60  79 S 533 50 4,5 -60 
40 S 514 10 12 -60  80 S 534 50 6 -60 

 

∆
∆
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4.3 
Results of research on scanning electron micro-
scope 
Rezultati ispitivanja na elektronskom mikroskopu 

 
 

Test mark S101 S301 S111 S311 S121 S321 
KV, J 59,0 38,0 57,0 36,0 42,0 24,0 
∆t8/5, s 5 5 10 9,6 25,6 25,6 

Test temperature 20 °C - 20 °C 20 °C -20 °C 20 °C -20 °C 
Fracture type ductile brittle ductile brittle 2/3 ductile brittle 

 

 

 
5 
Conclusion 
Zaključak 

6 
Literature 
Literatura 
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